HaNIIMAFDUNULEIEIVBNE1E SJ-BK/UV Penetration Data by SJ-BK

faae19NIsNAsaY: E-SJ-4x6-BK
* anwueAdULEIgT: 240 w1 Tuwes - 800 W Tuwes

° iA3pednsTnAsaL: LASAITANTANAUPBILEII UV3100PC (Shimazu, Ltd)

Test Sample: E-SJ-4x6-BK
UV Wavelength: 240 w1 Tuiuas - 800 w1 Tutuas
Spectrophotometer: UV3100PC (Shimazu, Ltd)
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uan1snaaay: anauaaansililawanlafis 99%/Testing Result: Ultraviolet Screening 99%
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A: umgﬁluv
B: wasnuaaviulé/Visible Light

nasaaUNSE lanin Iaezae E-SJ-BK/Slide Curvature Test

Aave9N1sNAEanl: E-SJ-6x8-BK
anNgIInaaau: 1,000 .

SANNISARID: 50 NN,
nmaauﬁ'nuﬁ'mmm%'aﬁ'ns: 810 nu.Audi
Faun1maane: 10 a1uASe

Test Sample: E-SJ-6x8-BK

Length of Sample: 1,000 au.

Radius of Bending: 50 ¥u.

Test machine velocity: 810 ux./AuNd
Number of Attempts: 10 §1uass

LASBINAFDLNISYIN 1AY
Slide Curvature Test Device



